Proceedings of the 4% International Conference on Civil Engineering for Sustainable Development
(ICCESD 2018), 9~11 February 2018, KUET, Khulna, Bangladesh (ISBN-978-984-34-3502-6)

PERFORMANCE EVALUATION OF UASB FOLLOWED BY DHS REACTOR
TREATMENT PROCESS AND ITS COST IN TREATING TEXTILE WASTEWATER

Samiha Binte Shahid?, Ishrat Rashid?and Rowshan Mamtaz®

1Civil engineer, Bangladesh University of Engineering and Technology, Bangladesh,
e-mail: samiha.12.shahid@gmail.com
2 Civil engineer, Bangladesh University of Engineering and Technology, Bangladesh,
e-mail: mizushi1995@yahool.com
3 professor, Bangladesh University of Engineering and Technology, Bangladesh,
e-mail: mamtaz@ce.buet.ac.bd

ABSTRACT

This study evaluates the potential of the combination of Up-flow Anaerobic Sludge Blanket (UASB)
and Down-flow Hanging Sponge (DHS) in textile wastewater treatment system, especially for
developing countries. A pilot scale UASB (446 m?) and DHS was installed in a textile wastewater
treatment site and constantly monitored for six months. Capacity of the ETP is 60 m3hour and design
HRT of UASB is 6 hour. Removal efficiency of COD from UASB varied at 53-62 percent, BOD varied
at 36-62 percent and color at 40 to 73.33 percent. DHS reactor increased water quality by removing
COD (12%-20%), BOD (24%-32%), color (46%-72%), turbidity (64%-82%) and TSS (64%-82%)
without any external aeration process. This treatment process has significantly less efficiency in
removing TDS and EC. The chemical cost estimated at 1.66 taka/m3, energy consumption 0.75
kw/m? which represents a very low cost and less energy consumption textile wastewater treatment
process. Methane gas was also detected by gas detector from UASB. The sponge medium of DHS
reactor was required to remove once in five year operation period of the ETP. The whole treatment
process has significantly less biomass yield, sludge removal was required only twice in five year
operational period of the ETP.

Keywords: Up-flow anaerobic sludge blanket reactor, down-flow hanging sponge reactor, biomass
yield, removal efficiency.

1.INTRODUCTION

The up-flow anaerobic sludge blanket (UASB) is a high rate anaerobic bioreactor which is a
single tank process. Wastewater enters the reactor from the bottom, and flows upward. A
suspended sludge blanket filters the treats the wastewater as the wastewater flows through
it. The sludge blanket comprised of microbial granules which is small agglomerations of
microorganisms that, because of their weight, resist being washed out in the up-flow. The
microorganisms in the sludge layer degrade organic compounds. The sludge blanket
provides very high concentration of active biomass in the reactor. Thus extremely high SRT
could be maintained irrespective of HRT.

After several weeks of use, larger granules of sludge form which, in turn, act as filters for
smaller particles as the effluent rises through the cushion of sludge. Because of the up-flow
regime, granule-forming organisms are preferentially accumulated as the others are washed
out.

The technology is relatively simple to design and build, but developing the granulated sludge
may take several months. The reactor UASB has the potential to produce higher quality
effluent than Septic Tank, and can do so in a smaller reactor volume. It is a well-established
process for large-scale industrial wastewater treatment and high organic loading rates.


mailto:samiha.12.shahid@gmail.com
mailto:mizushi1995@yahool.com

4t International Conference on Civil Engineering for Sustainable Development (ICCESD 2018)

The main advantage of anaerobic treatment process are it has less energy consumption as
no aeration is required, energy is generated in the form of methane gas, less nutrient
requirement, requirement of higher organic loading rate.

The small amount of excess sludge production of anaerobic treatment systems compared to
conventional aerobic wastewater treatment system is one of the most significant benefits of
anaerobic systems. 0.5 kg of excess biomass yield is obtained from 1 kg aerobic
degradation of soluble BOD on the other hand less than 0.1 kg of excess biomass is yielded
from 1 kg anaerobic degradation of 1 kg soluble BOD.

A down-flow hanging sponge (DHS) reactor is used for post-treatment of the effluent from an
up-flow anaerobic sludge blanket (UASB) reactor and has provided excellent treatment
performance. The principle of DHS reactor is similar to trickling filter. In this case sponge
medium is used. The advantage of sponge medium is it has high porosity (90% porosity)
which increases entrapped biomass. This provides higher solid retention time (SRT). Higher
solid retention time provides ample time for autolysis of sludge within the system(Tandukar,
2006). Thus DHS reactor has negligible excess sludge production. No excess sludge
withdrawal is required for DHS reactor. UASB is an anaerobic reactor, so it has less excess
biomass yield. As a result the whole treatment.

ST S s
DD

I 50 cm 1

...................
]

77727272

------------------- o
e

Raw sewage

Figure 1: UASB bioreactor combined with DHS reactor

2. METHODOLOGY

An effluent treatment plant which has UASB reactor and followed by DHS reactor was
monitored for six month. Wastewater sample were collected from each unit of the treatment
plant and different pollution parameters were tested (environmental lab, BUET) to assess the
performance. Wastewater sample were collected in the operational period of the industry.
Methane gas could also be detected from UASB by gas analyzer. The cost and energy
consumption of the ETP was estimated as well.

ICCESD-2018-4386-2



4t International Conference on Civil Engineering for Sustainable Development (ICCESD 2018)

2.1 General information of the textile industry

The industry is situated in Ashulia, Dhaka near TuragRiver. It's a dyeing industry and has a
production capacity of 5.5 ton/ day. Its water consumption is 440-550 m3/day and source of
water is ground water.

2.2 General information on the ETP

Station

Grit Chamber

Screening

measuring

Textile
Waste
Water

Main Pumping

Flow

device ;
Equalizer

Trickling Filter
om——
—
Tl 3
[
T
UASB —> Disposal of
Effluent
Aeration Aeration Clarifier
Tank 1 Tank 2

Figure 2: Schematic diagram of the ETP.

Table 1: Size, hydraulic retention time and capacity of each unit of the ETP

Treatment Capacity Size(length*width*height) Theoretical Hydraulic

process unit retention time(hour) (HRT)
(m~3) (m*m*m)

Equalization 105 4*3.5*7.5 1.75

tank

Feeding tank 75 4*2.5*7.5 1.25

UASB reactor 405 6*5*13.5 6.75

DHS reactor 94 4.5%3%7 1.56

Aeration tank-1 84 4*3*7 1.4

Aeration tank-2 195 6*5*6.5 3.25

Clarifier 102 6*3.7*4.5 1.7

ICCESD-2018-4386-3




4t International Conference on Civil Engineering for Sustainable Development (ICCESD 2018)

3. EXPERIMENTAL RESULTS

3.1 Pollution parameter profile of the UASB combined with DHS treatment process

5
4.43
45 391 4.11
4 9 7
~ 35 8 63q 701 76 7.5 7.64
S 7
2 3 . 3.95 6 ° eg 719 72 7373
S 25
8 ; < i 6.2
15 —e—Labtestno. 1 3 —o—Labtestno. 1
2 0.1
1 —O—Lab test no.2 2 —O—Lab test no.2
1
0.5 0
0 & $ $ N
S 4 Vo8
& & ¢ & " v & @ K @,bo e?’o & fo& Q;\‘\\
(\\{b <° & F ‘b& fb‘s\\ © 5\‘9 Qb © & o& o
<O .QQ < A\ Q e) \’\/{b 2 o X > O
a2 S N SR & <2 O &
RSN A G & ¥
X ) o Unit of ETP
< Unitof ETP. Y
250 2500
1886
205
194 1470 1935
200 &~ 2000 1886 1912 7
) e
= L
£ 150 —e—Lab testno. 1 % 1500
>
= —O— Lab test no.2 =
2 100 2 1000
5 o 1115
e 15.5 5
50 19.7 é 500 —e—Labtestno. 1
C— 14.3 S —o0— Lab test no.2
0 2423 10 w0
¥ & & & AT $ SN
Q\fzﬁ‘ Q’,\fé‘ S &£ & &@&*’ \é‘\\\e’ \'b(& &'b(& &® ,bc‘}o @5{" géq' g\\é
O . < < e e? G
.'1,‘5\\ @6\(\ X & S © > &{9 @ 2 & &<
RSN NGRS
. M v
Unit of ETP Unit of ETP

ICCESD-2018-4386-4



4t International Conference on Civil Engineering for Sustainable Development (ICCESD 2018)

28.1

30 700 622
25 600
(O]
5 20 - 500
IS S
5 15 S 400
g- 16 15 165 18.2 3 300 —e—Lab test no. 1
la)
& 10 16.2 ) —O— Lab test no.2
s —e— Labtestno. 1 O 200
—0— Lab test no.2 100 46
0 83
0 59 57
N N N N N <
> & Q Q & KD 9 9 N
& N2\ S AENCE Q S A P N
SN NN O O < < A O
> O O Q X N Q (&) .
R & 9 XN 9O > S & O
N ¥ Q9 G NG X & S
> & N > N & QO > N
& Y X v ?g’
Unit of ETP Unit of ETP
250 | 232
16000
13656 13500
200 14000
_ 156 12000
_I ~~~
S 150 3 10000
= 99 —O— Lab test no. 1 & 12640
E — 8000 —e— Lab testno. 1
100 —@— Lab test no.2 o
8 S 6000 —o— Lab test no.2
28 © 4000
50 224 432 120 115 112 110
20 2000 36 157 145 143 144
0 0 O—— o)
¥ & & o Noa LS <
U N & ¥ &® g S /\(b& FOFS (\\g\ ¢ &
o (& SR SN GG S A NPT N
> & Y O Q RN & > o L O
N RS 0\2\ & &P RSN S SO SR
R4 & D Qo @ A A2 e Q & >
& Nel @ f o X
& . ¥ Q/Q ?g)
Unit of ETP :
Unit of ETP

Figure 3: Dissolved oxygenFigyu, pH, turbidity, electric conductivity, temperature, chemical oxygen
demand, biological oxygen demand and color profile of UASB combined with DHS treatment
process for two laboratory test.

ICCESD-2018-4386-5



4t International Conference on Civil Engineering for Sustainable Development (ICCESD 2018)

3.2 UASB performance assessment

COD(mg/L)

554
600 524 516 300 260 e
500 428 250
337 )
400 < 200
300 | 224 224 € 150
200 Q 100 }D/O‘o/o\o
100 —eo— Influent 50 —e— influent
0 —o— effluent 86.4 —o— effluent
0
1 2 3 ' 4 5 1 2 3 4 5 6
No.of experiment No. of experiment

Table 2: Summary table of UASB removal

1460 -
ﬁgg 150 er e 1322 efficiency.
1200 ’\.\,/0/. UASB performance evaluation
fg_ 1000 Parameter Removal
= 800 efficiency(%) range
S 600 432
o 360 326
S 400 COD (mg/L) 53-62
200 —e— Influent
o O~ Effluent BOD(mg/L) 36-62
1 2 3 4 3 Color(mg/L) 40-73

No. of experiment

Figure 4. Variation of Chemical oxygen
demand, biological oxygen demand and color in
the influent and effluent of UASB.

Figure 6: Color variation of wastewater sample
of equalization tank, UASB reactor and DHS
reactor.

Figure 5: Wastewater sample of each unit of
ETP



4t International Conference on Civil Engineering for Sustainable Development (ICCESD 2018)

250 224 224 120 110
198 197 196 99 96 94
200 100 | ge.4
197 157 74.8
- 380 g5 69:33 70 70.5
D50 170 183 170 > )
£ Eco
8100 8
O M 40
50 —e— influent 20 —eo— influent
—O0— effluent —o— effluent
0 0
1 2 3 4 5 1 2 3 4 5
No. of experiment No. of Experimnet
3.3 DHS performance assessment
925
1000 876
250 215
900 199 205 o0 194
800 — 200 .,,4\‘/‘\‘
S 700 )
3] = )
< 600 446 Z 150 —e— influent
= 500 | 3¢0 2 —o— effluent
2 400 B 100 73
o o]
O 300 151 —e— Influent 5 42 33 38
200 —o— Effluent = 50
100
0 0
1 2 3 4 5 1 2 3 4 5
No.of Experiment No.of Experiment
Table 3: Summary table of DHS reactor
60 33.57 removal efficiency.
50 _
DHS performance evaluation
=40
g Parameter Removal
a’w efficiency(%) range
@ 20
COD (mg/L) 12-20
10 —e— Influent
—o— Effluent BOD(mg/L) 24-32
0
1 2 3 4 5 Color(mg/L) 49-72.22
No. of Experiment
TSS(mg/L) 64-82
Turbidity (NTU) 64.39-82.44

Figure 7: Variation of COD, BODs, color,
turbidity and TSS in influent of DHS reactor
and effluent of DHS reactor

ICCESD-2018-4386-7



4t International Conference on Civil Engineering for Sustainable Development (ICCESD 2018)

3.4 Performance assessment of the UASB combined with DHS treatment process

Table 4: Inlet and outlet wastewater sample laboratory test result.

Parameters Inlet Outlet ECR’97 Minimum
Removal Inland Public sewerage Irrigated Detection
Efficiency  surface  system Land Limit
(%) water connected to (MDL)
treatment at 2nd
stage
pH 6.0 7.3 6.0-9.0 6.0-9.0 6.0-9.0 0
Color (Pt-Co) 1365 110 91.94 - - - 0.01
Turbidity 90.6 14.3 84.21 - - - 0.01
(NTU)
DO (mg/L) 0.1 4.11 45-80  4.5-8.0 4.5-8.0 0.1
BOD5(mg/L) 232 22.4 90.4 <50 (at =250 (at 20°C) <1000 (at 0.2
20°C) 20°C)
COD(mg/L) 554 57 89.7 <200 <400 <400 0.2
EC(uS/cm) 1570 1436 <1200 <1200 <1200 0.1
TDS (mg/L) 1285 982 <2100 <2100 <2100 5
TSS (mg/L) 85 18 78.8 <150 <500 <200 5

3.5 Cost estimation of The ETP

Chemical Cost
Textile wastewater is highly alkaline.
Acetic Acid is used to control pH. Acetic
Acid is used 40 kg/ day. Acetic Acid
costs 60 taka/kg.
Total cost = (40*30*60) taka/month